(POUNDEX ®

ASSEMBLY INSTRUCTION

ITEM NO.: F9371 F/Q

FO9373 F/Q

F9540 F/Q
PARTS LIST
BOX-2

® .
X 2 @
N
©

Bolt

5/16" x 1-1/4"

Bolt 5/16" x 2-3/4"

Bolt 5/16" x 2-1/4"

@ @@ x4 |® @ w16 |® x16

Bolt 1/4" x 1-1/8" Lock Washer $5/16" Flat Washer $5/16"

@ N @0 N
Flat Washer ¢1/4" Allen Wrench M4

Screw #4 x 1-1/4"

Page 1
S/




STEP 2

STEP 4

STEP 1

STEP 3




